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0100 Front sight seat

0200 Front sight

0300 Long screw

0400 Short screw

0500 Scale assembly

05F0 Scale assembly

0600 Adjusting spring

0700 Internal teeth washer 4mm
0800 Cross recessed pan Head Screw M4x5
0900 Tighten screw M4x18
1000 Adjusting scale

1100 Barrel and Cylinder
1200 Lens Slot Setting Block
1300 Screw M4x5

1400 Cocking Block Screw
1500 Link ring

1600 Piston tube

1700 Piston screw

1800 Piston seal

1900 Piston assembly

2000 Operating arm

2100 Operating arm pad
2200 Lever pin

2300 Lever

2400 Operating arm lock
2500 Lock pin

2600 Lock spring

2700 Screw M3x6

2800 Operating arm sleeve
2900 Sear assembly

3000 Washer

3100 Trigger housing screw
3200 Small guard ring

3300 Front pipe

3400 Piston spring (starke Federn ca. 30,5mn)
3500 Tube assembly

3600 Cocking Block

3900 Stock end

4000 Screw ST4.8x32

4100 Wooden stock

4200 Trigger circle

4300 Tapping screw 4x12

5300 Light elastic washer 4mm
5400 Stay bar seat

5500 Stay bar pin

5600 Ring 3mm

Barrel sealing / Laufdichtung

2900 Parts List:

2901 Sear

2902 Torsional Spring
2903 Safety Pin

2904 Pin

2905 Torsional Spring
2906 Trigger Assembly
2907 Screw Seat

2908 Travel Adjusting Screw
2909 Sear Lock

2910 Torsional spring
2911 Trigger

2912 Sear Pin

2913 Ring 3mm

2914 Torsional Spring
2915 Trigger Pin

2916 Interlock Safety
2918 Safety Lever
2919 Pin

4400 Cross recessed head screw M6x20

4500 Button ring
4600 Internatl teeth washer 6mm

4700 Cross recessed head screw M6x35

4800 Button sprinig

4900 Button

5000 Stay bar spring

5100 Stay bar

5200 Stay bar screw M4x8




